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MODEL NO. JS1670

ITEM PART NO. DESCRIPTION QTY NOTE
001 911161-0 Trapézfeju csavar M4x35 911161   4
002 325727-4 Block  new   1
003 252083-8 Hatlapú anya M4-7 JS1650/UH450   1
004 265901-1 SET SCREW  (CONE POINT)  M5X12   1
005 256733-7 Csapszeg 7 JS1650/1660/1670   1
006 961012-7 Zárógyuru E-6 961012-7   1
007 263002-9 Gumi csapszeg 4 263002-9   1
008 210025-8 Golyóscsapágy 627LLB 210025-8   1
009 253133-2 Lapos Alátét 7 253133-2 JS1650   1
010 331273-7 Hajtórúd JS1650/1660/1670   1
011 211061-7 Golyóscsapágy 6000LLB 211061-7   1
012 321850-3 Forgattyús tengely JS1650/1660   1
013 315819-7 Távtartó persely JS1650/1660/1   1
014 211061-7 Golyóscsapágy 6000LLB 211061-7   1
015 221743-3 Fogaskerék 44 JS1650/1660/1667   1
016 961006-2 Seeger-gyuru S-10 961006-2   1
017 211033-2 Golyóscsapágy 608LB 211033-2   1
018 241100-9 FAN 52   1
019 511528-8 Forgórész 220V JS1650/1660/167   1

INC. 17,18,20
020 210025-8 Golyóscsapágy 627LLB 210025-8   1
021 527005-0 Állórész 220V JS1650/1660/1670   1
022 254031-3 Ék 3 254031-3   1
023 256155-1 Csapszeg 5 JS1650/1660   1
024 331329-6 Késtartó szán JS1650/1660/1670   1
025 256155-1 Csapszeg 5 JS1650/1660   1
026 423118-4 Porvédo burkolat JS1650/1660/1   1
027 157817-3 hajtómuház JS1670/1660   1

INC. 7
028 343479-5 Késcsúsztató lap (jobbos) js16   1
029 792536-0 SIDE BLADE SET   1

INC. 32
030 343480-0 Késcsúsztató lap (balos) JS167   1
031 343481-8 Távtartó lap JS1670/1660   1
032 792536-0 SIDE BLADE SET   1

INC. 29
033 251951-2 Imbuszcsavar M5x10 4300DW/SB/   1
034 922147-9 Imbuszcsavar M4x25 922147-9   1
035 251951-2 Imbuszcsavar M5x10 4300DW/SB/   1
036 961011-9 Zárógyuru E-4 9611011-9   1
037 261065-9 Teflon Alátét 7 JS1650/1660/1   1
038 253338-4 Alátét 7 JS1650/1660/1670   1
039 792537-8 CENTER BLADE   1
040 253338-4 Alátét 7 JS1650/1660/1670   1
041 261065-9 Teflon Alátét 7 JS1650/1660/1   1
042 267010-2 Lapos Alátét 5 267010-2 JS1650   1
043 267010-2 Lapos Alátét 5 267010-2 JS1650   1
044 410529-2 Kapcsolórúd JS1650/1660/1670   1
045 231223-1 Nyomórugó 6 GA5000, JS1650/60   1
046 181848-0 Motorház-garnitúra (jobbos + b   1

INC. 51.54.59
047 665865-3 Power supply cord  1.0-2-2.5   1
048 682516-3 Kábelvédo 9,3-85   1
049 687031-2 Kábel-feszültségmentesíto   1
050 911133-5 Trapézfeju csavar M4x18 911133   2
051 263002-9 Gumi csapszeg 4 263002-9   1
052 651403-7 Kapcsoló ST115A-31 9501N/BOSS*   1
053 645209-3 Zajszuro kondenzátor   1
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054 263002-9 Gumi csapszeg 4 263002-9   1
055 191628-6 Szénkefe CB-65 (=CB-72)   1
056 643550-8 Szénkefetartó-sapka 5-8 CB-50/   2
057 855980-3 NAME PLATE JS1670   1
058 911158-9 Trapézfeju csavar M4x30 911158   5
059 181848-0 Motorház-garnitúra (jobbos + b   1

INC. 46.51.54
400 783201-2 HEX. WRENCH  3   1
401 410048-8 Csavarkulcs-tartó 410048-8   1
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